# Salonpas Pain Relief Patch

SUMMARY OF PRODUCT CHARACTERISTICS

#### 1 NAME OF THE MEDICINAL PRODUCT

Salonpas Pain Relief Patch, Patch Methyl Salicylate 10%/ Levomenthol 3%

### 2 QUALITATIVE AND QUANTITATIVE COMPOSITION

Each patch (7cm ×10 cm) contains 10% Methyl salicylate and 3% Levomenthol.

For excipients, see section 6.1.

#### 3 PHARMACEUTICAL FORM

Patch for topical application. 70 cm<sup>2</sup> patch.

#### 4 CLINICAL PARTICULARS

#### 4.1 Therapeutic indications

For relief of aches & pains associated with: sore shoulder, stiff neck, backache, muscle pain, joint pain, arthritis, strains, bruises, sprains.

## 4.2 Posology and method of administration

For adults and children 12 years of age and over:

Clean and dry affected area.

Remove film from patch and apply to skin.

Do not use more than a total of 4 patches on different parts of body per day.

Use only 1 patch at a time per affected area.

Leave an individual patch in place for up to 12 hours.

Do not use patches for more than 5 days in a row.

For children under 12 years of age:

Consult a doctor.

#### 4.3 Contraindications

Do not use on wounds or damaged skin. Do not use if you are allergic to any ingredient of this product.

#### 4.4 Special warnings and precautions for use

For external use only.

Ask a doctor before use if you are allergic to external application products.

When using this product, use only as directed and avoid contact with the eyes, mucous membranes or rashes.

Stop use and ask a doctor if conditions worsen or symptoms persist for more than 5 days or clear up and occur again within a few days.

Stop use and ask a doctor if skin reactions such as redness, itching, rash, excessive irritation, burning sensation, swelling or blistering occur.

### 4.5 Interaction with other medicinal products and other forms of interaction

N/A

## 4.6 Pregnancy and Lactation

N/A

## 4.7 Effects on ability to drive and use machines

N/A

### 4.8 Undesirable effects

Skin reactions such as redness, itching, rash, excessive irritation, burning sensation, swelling or blistering.

### 4.9 Overdose

N/A

## 5 PHARMACOLOGICAL PROPERTIES

# 5.1 Pharmacodynamic properties

Analgesic anti-inflammatory tape.

ATC Code: M02AC

# 5.2 Pharmacokinetic properties

No data of relevance to the pharmacokinetic properties.

# 5.3 Preclinical safety data

No additional preclinical data of relevance to the prescriber.

## 6 PHARMACEUTICAL PARTICULARS

## 6.1 List of excipients

Alicyclic saturated hydrocarbon resin Liquid paraffin

Polyisobutylene

Styrene isoprene styrene block copolymer

Synthetic aluminum silicate

# 6.2 Incompatibilities

None reported.

## 6.3 Shelf life

3 (three) years

## 6.4 Special precautions for storage

Store this product below 30°C and avoid direct sunlight

### 6.5 Nature and contents of container

Each sachet contains 5 patches.

## 6.6 Special precautions for disposal <and other handling>

No special requirements for disposal.

# 7 MARKETING AUTHORISATION HOLDER

Marketed by DRUGSTOC EHUB LIMITED 29, Taiwo Street, Off Ogudu Road, Ojota, Lagos, Nigeria

Manufactured by Hisamitsu Vietnam Pharmaceutical Co., Ltd.
No. 14-15, Street 2A, Bien Hoa II Industrial Zone, An Binh Ward, Bien Hoa City,
Dong Nai Province, Vietnam

Licensed by Hisamitsu Pharmaceutical Co., Inc. 408, Tashirodaikan-machi Tosu, Saga, Japan